


PRETREATMENT FOR REVERSE
OSMOSIS DESALINATION



This page intentionally left blank



PRETREATMENT
FOR REVERSE

OSMOSIS
DESALINATION

NIKOLAY VOUTCHKOV
Water Globe Consultants, LLC, Winter Springs, Florida, United States



Elsevier
Radarweg 29, PO Box 211, 1000 AE Amsterdam, Netherlands
The Boulevard, Langford Lane, Kidlington, Oxford OX5 1GB, United Kingdom
50 Hampshire Street, 5th Floor, Cambridge, MA 02139, United States

Copyright © 2017 Elsevier Inc. All rights reserved.

No part of this publication may be reproduced or transmitted in any form or by any means,
electronic or mechanical, including photocopying, recording, or any information storage and retrieval
system, without permission in writing from the publisher. Details on how to seek permission, further
[...]
Array inlet- & outlet-piping diameters 300 mm (12 in.)

Inlet and outlet diameters of disk filters 150 mm (6 in.)

Pressure loss (clean filter) 0.15 bars (2.1 psi)

Pressure loss triggering backwash 0.30 bar (4.2 psi)

Average pressure loss during operation 0.22 bar

Number of filters washed at one time 4 (one array)

Backwash flow 16 m3/min per array

Backwash cycle length 6 min

Backwash frequency 14 washes/day

Total backwash volume 0.3%e0.5% of intake flow

Backwash pumps (horizontal centrifugal) 1 duty þ 1 standby

Backwash pump head 3.0 bars

Disk filter material Polypropylene

5. PRETREATMENT BY SCREENING106



A number of other manufacturers provide similar equipment, and the specific unit sizes
and design criteria vary (Gille, 2003). Equipment manufacturer should be consulted to iden-
tify the microscreen system design criteria for a specific desalination project.

5.3.3 Costs of Microscreens

Fig. 5.11 depicts a budgetary cost graph for microscreen systems as a function of the intake
flow they are designed to process. These costs are presented in year 2017 US$.

5.4 CARTRIDGE FILTERS

5.4.1 Types and Configurations

Cartridge filters are fine microfilters of nominal size of 1e25 mm made of thin plastic
fibers (typically polypropylene), which are wound around a central tube to form standard
size cartridges (see Fig. 5.12). Often, they are the only screening devices between the intake
wells and the RO system in brackish and seawater desalination plants with well intakes
producing high-quality source water. Cartridge filters are RO membrane protection rather
than screening devices and the main purpose they serve is to capture particulates in the
pretreated source water that may have passed through the upstream pretreatment
systems.

FIGURE 5.11 Construction costs of microscreens.

5.4 CARTRIDGE FILTERS 107



Although wound (spun) polypropylene cartridges are most commonly used for seawater
and brackish water applications, other types such as melt-blown or pleated cartridges of
other materials have also found application.

Standard cartridge filters for RO desalination plants are typically 101.6e1524 cm
(40e60 in.) long and are installed in horizontal or vertical pressure vessels (filter housings).
Cartridges are rated for removal of particle sizes of 1, 2, 5, 10, and 25 mm, with the most
frequently used size being 5 mm.

5.4.2 Planning and Design Considerations

Cartridge filters are typically installed downstream of the granular media pretreatment
system (if such system is used for pretreatment) to capture fine sand, particles, and silt
that could be contained in the pretreated seawater following granular media filtration.
When the source seawater is of very high quality (SDI < 2) and does not need particulate
removal by filtration prior to desalination, cartridge filters are used as the only pretreatment
device, which in this case serves as a barrier to capture fine silt and particulates that could
occasionally enter the source water during the start up of the intake well pumps or due to
equipment/piping failure.

The main function of cartridge filters is to protect the downstream RO membranes from
damage, not to provide removal of large amount of particulate foulants from the source
seawater. A typical indication whether the pretreatment system of a given desalination plant
operates properly is the seawater SDI reduction through the cartridge filters. If the pretreat-
ment system performs well, then the SDI of the source water upstream and downstream of
the cartridge filters is approximately the same.

If the cartridge filters consistently reduce the SDI of the filtered source water with over 0.5
units, thismeans that the upstreampretreatment system is not functioning properly. Sometimes,

FIGURE 5.12 Cartridge filter loading.

5. PRETREATMENT BY SCREENING108



SDI of the source water increases when it passes through the cartridge filters. This condition
almost always occurs when the cartridge filters are not designed properly or are malfunctioning
and provide conditions for growth of biofouling microorganisms on and within the filters.

A frequently debated question is whether cartridge filters are needed downstream of MF
or UF membrane pretreatment systems, taking under consideration that the membrane filters
have one to two orders of magnitude smaller pores than cartridge filters. The answer to this
question is highly dependent on the quality of the pretreatment membrane fiber material and
the type of flow pattern through the pretreatment system.

For UF- or MF filtration systems that have a direct flow-through pattern where the desa-
lination plant feed pumps convey water directly through the membrane pretreatment system
without an interim pumping, the pretreatment membranes are more likely to be exposed to
pressure surges. If pretreatment membrane fiber material is weak and it easily breaks under
pressure surge conditions, such pretreatment systems experience fiber breaks more
frequently. Broken membrane fibers would release small amount of particles into the RO
feed water, which could cause accelerated membrane fouling.

In addition, if the broken membrane fibers release sharp particles of shellfish origin, these
particles could also damage the RO membranes. Shellfish particles my find their way into the
UF- or MF-pretreated water if shellfish plankton that is contained in the source water passes
through the microscreens, then grows to adult shellfish organisms (i.e., barnacles) on the
walls of the feed pump station, and the shells of the organisms released from the walls are
broken into small sharp particles by the feed pumps of the membrane pretreatment system.
The broken sharp-shell particles would be pressurized onto the filter fibers causing punctures
and ultimately entering the filtered flow. In such cases, the use of cartridge filters down-
stream of the membrane pretreatment system is a prudent engineering practice.

Cartridge filters are operated under pressure and the differential pressure across these fil-
ters is monitored to aid in determining when filter cartridges should be replaced. In addition,
valved sample ports should be installed immediately upstream and downstream of the car-
tridge filter vessel(s) for water quality sampling and testing (including SDI field testing).

Cartridge filtration systems are typically designed for hydraulic loading rates of
0.2e0.3 Lps/250 mm (3e5 gpm/10-in.) of length. Additional filtration capacity is normally
provided to allow cartridges to be replaced without interruption of water production. Pres-
sure vessels are typically constructed of duplex stainless steel for seawater RO installations.

The clean cartridge filter pressure drop is usually specified as less than 0.2 bars (2.8 psi).
Commonly, cartridges are replaced when the filter differential pressure reaches 0.7 or 1 bar
(10e14 psi). The operational time before replacement depends on source water quality and
the degree of pretreatment. Typically, a cartridge filter replacement is needed once every 6
to 8 weeks. However, if the source seawater is of very good quality (SDI15 consistently less
than 2), cartridge filters may not need replacement for 6 months or more.

For RO systems where sand in the feed water might be anticipated, rigid melt-blown
cartridges or cartridge filters with single open ends and dual O-rings on the insertion nipple
(rather than conventional dual open-end cartridges) are commonly used. The single open-end
insertion filters have positive seating and an insertion plate, which do not allow deformation
of the filter cartridge under pressure caused by sand packing. Double open-end cartridge
filters are held in place by a spring-loaded pressure plate.

5.4 CARTRIDGE FILTERS 109



5.4.3 Design Example

This example presents the sizing and configuration of the cartridge filtration system for
50,000 m3/day (13.2 MGD) seawater desalination plant with total plant seawater intake
flow of 127,910 m3/day (33.8 MGD):

Design feed flow (Qin) 98,440 m3/day ¼ 1480 Lps

Type of cartridge filter material Pleated polypropylene

Cartridge filter size 5 mm

Cartridge filter length, Lcf 1016 mm (40 in.)

Selected design loading rate, DLR 0.25 Lps/250 mm

Number of cartridge filters needed Qin=½DLR� ðLcf=250 mmÞ�
¼ 1480 Lps=½0:25 Lps� ð1016 mm=250

mmÞ� ¼ 1457 cartridge filters (5.1)

Number of cartridge vessels 6 (selected to match RO trains)

Material of cartridge vessels GRP

Number of cartridges per vessel 1457/6 ¼ 243 (selected 240)

Actual cartridge filter loading rate 1480 Lps/[240 � 6 � (1016 mm/250 mm)] ¼ 0.253 Lps per
250 mm (4.01 gpm/10 in.)

0

1,000

2,000

3,000

4,000

5,000

0 40,000 80,000 1,20,000 1,60,000 2,00,000 2,40,000 2,80,000 3,20,000 3,60,000 4,00,000

Co
ns

tr
uc

�o
n 

Co
st

  (
in

  U
S$

1,
00

0 
)

Desalina�on Plant Intake Flow Rate (m³/day)

FIGURE 5.13 Construction costs of cartridge filter systems.

5. PRETREATMENT BY SCREENING110



In summary, the cartridge filtration system for the 50,000 m3/day (33.8 MGD) desalination
plant will consists of 6 cartridge vessels each of which contains 240 cartridge filters of 5-mm
size and length of 40 in.

5.4.4 Construction Costs of Cartridge Filter System

A graph of cartridge system construction costs as a function of intake flowrate is presented
in Fig. 5.13. This graph is determined based on actual desalination projects and may vary in a
range of �30% of the values presented on this figure.

References
Gille, D., 2003. Seawater intakes for desalination plants. Desalination 156, 249e256.
Mackey, E.D., Pozos, N., James, W., Seacord, T., Hunt, H., Mayer, D.L., 2011. Assessing Seawater Intake Systems for

Desalination Plants. Joint Report of the Water Research Foundation, WateReuse Research Foundation, the US
Bureau of Reclamation and the California Department of Water Resources.

Moore, B.J., Malfeito, J.J., Zorrilla, J., 2009. An overview of the 150,000 m3/day Beckton desalination plant in London.
In: Proceedings of IDA World Congress, Dubai, UAE, November 7e12. Ref. IDAWC/DB09-089, 2009.

Rogers, N., 2009. A review of onshore screening technologies for fine screening of large intakes. In: Proceedings of
IDA World Congress, Dubai, UAE, November 7e12. Ref. IDAWC/DB09-070, 2009.

WRA, 2011. Desalination Plant Intakes e Impingement and Entrainment Impacts & Solutions, White Paper.
WateReuse Association (WRA), Alexandria, Virginia.

REFERENCES 111



This page intentionally left blank



C H A P T E R

6

Conditioning of Saline Water

O U T L I N E

6.1 Introduction 114

6.2 Coagulation 114
6.2.1 Types of Coagulation Chemicals

and Feed Systems 115
6.2.2 Planning and Design

Considerations 119
6.2.3 Design Example 120

6.2.3.1 In-line Static Mixer 120
6.2.3.2 Coagulation Chamber

With Flash Mixers 121

6.3 Flocculation 121
6.3.1 Types of Flocculation Chemicals

and Feed Systems 122
6.3.2 Planning and Design

Considerations 122
6.3.2.1 Key Design Criteria 123

6.3.3 Design Example 123

6.4 Addition of Scale Inhibitors 123
6.4.1 Acids 126
6.4.2 Other Scale Inhibitors 127

6.5 Addition of Sodium Hydroxide 128

6.6 Addition of Biocides 129
6.6.1 Sodium Hypochlorite 129
6.6.2 Chlorine Dioxide 130
6.6.3 Chloramines 131
6.6.4 Nonoxidizing Biocides 131

6.7 Addition of Reducing Compounds 131

6.8 Planning and Design
Considerations for Source Water
Conditioning 132
6.8.1 Overview of Key Water

Conditioning Chemicals 133
6.8.2 Example Calculations 134

6.8.2.1 Chemical Use 134
6.8.2.2 Chemical Storage

Tanks 134
6.8.2.3 Water Dilution Flow 134
6.8.2.4 Chemical Metering

Pumps 135

References 135

113
Pretreatment for Reverse Osmosis Desalination
http://dx.doi.org/10.1016/B978-0-12-809953-7.00006-1 Copyright © 2017 Elsevier Inc. All rights reserved.

http://dx.doi.org/10.1016/B978-0-12-809953-7.00006-1


6.1 INTRODUCTION

To reduce the fouling potential of the saline source water, this water is conditioned before
reverse osmosis (RO) separation using various chemicals: coagulants, flocculants, scale inhib-
itors, oxidants (i.e., chlorine, chlorine dioxide), oxidant reduction compounds (i.e., sodium
bisulfite), and pH adjustment chemicals (e.g., acids and bases). Coagulants and flocculants
are added to enhance the removal of particulate and colloidal foulants in the downstream
pretreatment facilities. Scale inhibitors are introduced in the saline source water after
pretreatment filtration to suppress the crystallization of mineral scaling foulants on the sur-
face of the RO membranes.

Oxidants (typically sodium hypochlorite or chlorine dioxide) are fed to the saline source
water to control biofouling of the pretreatment and RO membrane systems and excessive
growth of aquatic organisms (i.e., shellfish) on the inner surface of the intake piping, equip-
ment, and structures. Sodium bisulfite or other reducing chemicals are added to the
pretreated source water to remove the residual chlorine and/or other oxidants before the
introduction of the source water into the RO membranes.

6.2 COAGULATION

Coagulant addition is accomplished ahead of the pretreatment sedimentation tanks, dis-
solved air flotation units, or filters. Coagulants most frequently used for membrane plant
source water conditioning before sedimentation or filtration are ferric salts (ferric sulfate
and ferric chloride). Aluminum salts (such as alum or poly-aluminum chloride) are not
typically used because it is difficult to maintain low levels of aluminium in dissolved form
and small amounts of aluminum may cause irreversible mineral fouling of the downstream
RO membrane elements (Edzward and Haarhoff, 2011).

The optimum coagulant dosage is pH dependent and should be established based on an
onsite jar or pilot testing for the site-specific conditions of a given application. Practical expe-
rience indicates that the optimum pH for coagulation of particles in saline waters is highly
temperature dependent. As the temperature decreases, the optimum pH for coagulation
increases and vice versa. For example, the optimum pH for seawater with temperature of
10�C (50�F) is 8.2, whereas at temperature of 35�C (95�F) the optimum pH decreases to 7.4
(Edzwald and Haarhoff, 2012).

Use of coagulant is critical for the effective and consistent performance of granular media
pretreatment filtration systems. Coagulation reduces the surface charge of the source water
particles and facilitates their agglomeration into larger size particles, which are easier to settle
and/or filter by granular media filtration. The amount of coagulant needed for source water
conditioning is dependent on the size and charge of the particles dominating in the source
water. Coagulation allows granular filtration process to also remove fine particulate debris
(e.g., silt) and microplankton from the source water.

Well-operating filters can remove solid particles, which are as small as 0.5 mm. However, if
the source water has low turbidity [(usually < 0.5 nephelometric turbidity unit (NTU)] and
the prevailing size of particles is less than 5 mm (which, e.g., is common for deep intakes),
coagulant addition does not yield a significant improvement of the granular media filtration

6. CONDITIONING OF SALINE WATER114



process. In this case, adding minimal amount of coagulant (i.e., 0.5 mg/L or less) or even not
adding any coagulant is viable and much more efficient than adding excess coagulant. In
such conditions, however, it is critical to have an extended contact period for coagulation
and flocculation (i.e., coagulation and flocculation times of 10 min or more) because for
source waters containing small amount of particles, the main mechanism for flock formation
is physical collision and contact of the source water particles rather than their agglomeration
by charge-based attraction.

Coagulation is critical for source waters of high turbidity and/or natural organic matter
(NOM) content, especially if turbidity/NOM spikes are caused by surface runoff (e.g., rain
events), river water, or wastewater discharges as well as in the case of bottom sediment resus-
pension triggered by frequent boat traffic, source water area dredging, periodic occurrence of
strong currents near the intake, or high-intensity winds in shallow intake areas. In such cases,
a rule-of-thumb based practice is to add coagulant of dosage approximately two times higher
than the level of the actual source water turbidity.

Membrane pretreatment can remove particles as fine as 0.04 mm (microfiltration mem-
branes) or 0.01 mm (ultrafiltration membranes) without coagulation. Therefore, for these sys-
tems coagulation is typically applied only when the saline source water contains NOM
particles with a high negative charge that could be coagulated easily and removed via filtra-
tion or during heavy algal blooms or oil spill events.

6.2.1 Types of Coagulation Chemicals and Feed Systems

This chemical conditioning of source water for accelerated settling and filtration of partic-
ulate foulants includes three key components: chemical feed systems, coagulation, and floc-
culation tanks. The purpose of coagulation tanks is to achieve an accelerated mixing of the
coagulant and the source water and to neutralize the electric charge of the source water
particles and colloids.

The subsequent agglomeration of the coagulated particles into larger and easy to remove
flocks is completed in flocculation tanks. It should be noted that flocculation tanks are always
added downstream of the coagulation tanks, independent of whether additional flocculant
chemical is fed to the source water. Although coagulation is a relatively rapid chemical reaction,
flocculation is a much slower process and typically requires longer contact time and enhanced
mixing conditions. Therefore, coagulation and flocculation system design requirements differ.

The main purpose of the coagulant feed system is to achieve uniform mixing of the added
coagulant with the source water, which promotes accelerated attraction of the coagulant par-
ticles to the source water solid particles (e.g., to facilitate efficient coagulation). The two types
of coagulant mixing systems most widely used in desalination plants are in-line static mixers
with chemical injection ports (Fig. 6.1) and mechanical (flash) mixers installed in coagulation
tanks (Fig. 6.2).

Under normal operational conditions, coagulant is dosed proportionally to the flow rate of
the saline source water and to the content of particulate solids in the water. Optimum coag-
ulant dosage is determined based on jar testing and is dependent on source water quality
(content of particulate solids and organics, water temperature, and pH). Jar testing is recom-
mended to be completed if source water turbidity and organic content change over 50% from
their last daily average level or if source water quality changes significantly due to the

6.2 COAGULATION 115



occurrence of algal bloom, source water foaming, discoloration, increase in silt content,
significant decrease in temperature, or other unusual ambient conditions, which result in
significant changes in source water quality.

As a rule of thumb, under normal nonalgal bloom conditions, 1.0 mg/L of ferric chloride
or 1.2 mg/L of ferric sulfate is recommended to be added for every 1 NTU of turbidity in the
saline source water. During algal bloom or intense rain events, coagulant dosage is recom-
mended to be increased approximately 1.5e2 times compared to that used under normal
conditions to achieve enhanced removal of organics and solids. It should be pointed out,
however, that overdosing of coagulant is undesirable because it would shorten the useful
life of the downstream cartridge filters and cause accelerated fouling of the RO membrane
elements. Therefore, under unusual or extreme source water conditions, the optimum dosage
of coagulant should be determined by jar testing.

FIGURE 6.1 In-line static mixer.

FIGURE 6.2 Flash mixers in coagulation tank.

6. CONDITIONING OF SALINE WATER116



At present, ferric chloride is more commonly used than ferric sulfate for saline water pre-